Annex for LTE Band 41

FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF
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2660 2690 ! / / / /
2690 2691 1 2690.080 -16.49 -10 Pass
2691 2700 2 2697.800 4219 -13 Pass
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2660 2690 043 / ! | ! /
2690 2691 0.43 / 1 2690.000 -28.15 -10 Pass
2691 2700 1 CHP 2 2695640 -33.47 -13 Pass
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2485 2495 1 CHP 1 2488.157 4345 13 Pass
2495 2496 0.43 / 2 2495824 1447 -13 Pass
2496 2526 0.43 / ! / ! / /
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2485 2495 1 CHP 1 2494348 -31.18 -13 Pass
2495 2496 043 / 2 2495.660 -28.77 -13 Pass
2496 2526 043 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL
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2690 2691 043 ! 1 2690200 -31.69 -10 Pass

2691 2700 1 CHP 2 2695960 -33.87 13 Pass

Page 110/ 110




